
Suzuki SV 650 '16

BL1098

SPECIAL PARTS

71846XKI    Homologated Nichrom - Carbon

71846AO    Homologated Alluminium

71846AON   Homologated Alluminium (Dark)

71846PK    Homologated Titanium - Carbon

71846AK   Homologated Alluminium - Carbon

71846AKN   Homologated Alluminium (Dark) - Carbon

71645MI    Racing Link Pipe

71646MI    2 in 1 Non Catalyzed Link Pipe 
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TCEI M8 x 60

TCEI M8 x 60

TCEI M8 x 60

Hose Clip 3080006

Screw TCEI M8x45

Hose Clip 3080006

M12 Lambda Sensor 
Plug Bolt 5175005

2 in 1 Manifolf 
5750565 Stailess Steel 

Spring 5281003

Hose Clip 308006

Collector 5211339
Stailess Steel

Hose Clip 3080006

71645KZ    Catalytic Homologated

 Link Pipe



 
PARTI DI RICAMBIO  /  SPARE PARTS 

 
 

71846AK 71846AKN 71846PK 71846AO 71846AON 71846XKI
cod cod cod cod cod cod

1 Assieme anteriore /  Front assembly 5035277 5035277 5035277 5035277 5035277 5035276
2 Corpo Marmitta / Silencer Sleeve 5257040 5257243 5260474 5257040 5257243 5254473
3 Assieme Posteriore /  Rear assembly 5009460 5009460 5009460 5009602 5009602 5009459
4 Fondello in carbonio /Carbon fibre end cap 5704122 5704122 5704060 5704060
5 Materiale fonoassorbente / Sound-absorbant material 5690109 5690109 5690109 5690109 5690109 5690083

6A Fascetta di Serraggio anteriore / Front Strap For Rivets 5495058 5495058 5495055 5495058 5495058 5495310
6B Fascetta di Serraggio posteriore / Rear Strap For Rivets 5495398 5495398 5495397 5495398 5495398 5495399
7 Rivetto inox mm 4.8 / Stainless Steel 4.8 mm Rivet 3608011 3608011 3608011 3608011 3608011 3608011

8A Rivetto allum.mm.3.0 / Aluminium 3.0 mm Rivet 3608016 3608016 3608010 3608010 3608010 3608010
8B Rivetto allum.mm.3.0 / Aluminium 3.0 mm Rivet 3608017 3608017 3608016 3608016
9 Targhetta Arrow / Arrow Plate 5855110 5855110 5855104 5855104 5855104 5855031
10 Silenziatore Interno / Db Killer 5930131 5930131 5930131 5930131 5930131 5930131
11 Seeger / Retain Clip 3640035 3640035 3640035 3640035 3640035 3640035
12 Fascetta di Sostegno / Silencer Clamp 5480067 5480067 5490007 5480067 5480067
13 Guarnizione x Fascetta / Clamp Gasket 5630003 5630003 5630003 5630003
14 Copri Fascetta / Stainless Steel Clamp Protection 5480004 5480004 5480004 5480004
15 Molla  / Spring 5281003 5281003 5281003 5281003 5281003 5281003
24 Spessore / Spacer 5180012 5180012 5180012 5180012 5180012 5180012

ID DESCRIZIONE / DESCRIPTION

 


